onta rlo @ Ministry of the Environment, Conservation and Parks

Ministéere de ’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 9113-BXXRYG
Issue Date: March 12, 2021

Cielo Vista Farms Inc.
768 Highway 77
Leamington, Ontario
N8H 3V5

Site Location: 768 Highway 77
Municipality of Leamington
County of Essex

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19
(Environmental Protection Act) for approval of:

a sewage treatment system having a Design Capacity of 60,000 litres per day and an average daily flow of
48,000 litres per day, designed to serve existing, proposed and future bunkhouses accommodating up to 192
workers residing on-site and 100 additional employees residing off-site, at greenhouse and warehouse facilities,
with provision for 6 loading docks, with details given below, all located at 768 Highway 77, in the Municipality
of Leamington, consisting of the following;

» East Bunk House and West Bunk House, each having a design flow of 6000L/day respectively;(6 m’
/d);

» proposed Phase 1A and Phase 1B Bunkhouses, with a combined design flow of 18000 L/day (18 m’
/d);

* proposed Future Phase 1A and Phase 1B Bunkhouses, with a combined design flow of 18000 L/day
(18 m’/d);

» Existing and Proposed Greenhouse ranges, Warehouse and Offices, combined design flow of 7,500
L/day (7.5 m’/d);

+ Existing and Proposed Loading Docks, combined design flow of 900 L/day (0.9 m3/d);

Page 1 - NUMBER 9113-BXXRYG



PROPOSED WORKS

Pre-Treatment and Flow Equalization

e One (1) 17,730 L capacity grease interceptor OG1, located south of existing bunkhouses,
receiving wastewater from existing bunkhouse kitchen sewers, discharging effluent into
equalization tank/pump station EQ/PS1;

e One (1) 17,730 L capacity grease interceptor OG2, located east of the new bunkhouse, receiving
wastewater from proposed bunkhouse kitchen sewers, discharging effluent into equalization
tank/pump station EQ/PSI;

e One future (1) 17,730 L capacity grease interceptor OG3, located south of the future Phase 1A
bunkhouse, receiving wastewater from future bunkhouse kitchen sewers, discharging effluent
into equalization tank/pump station EQ/PS1;

e One (1) 60,000 L flow equalization tank EQ/PS1, Ilocated north of existing bunkhouse,
receiving effluent from three (3) 17,730 L oil grease interceptor tanks OG1, OG2 and OG3 and
domestic sewage from existing, proposed and future bunkhouses, equipped with two pumps each
having a design capacity of 1.70 litres per second at 5.0 m TDH, discharging via 50mm
forcemain into primary sedimentation tank SS1/PC;

e One (1) 60,000 L primary sedimentation tank SS1/PC, located north of the proposed pre
treatment tankage, receiving sewage from 60,000 L flow equalization tank EQ/PS1, nitrified
effluent recirculated from MBBR-2 and supernatant discharge from secondary sludge storage
tank (SS2), equipped with effluent filters, discharging into influent pump station PS2 within a
MBBR wastewater treatment facility;

Moving Bed Biofilm Reactor (MBBR) Wastewater Treatment Facility, located in a

building/enclosure,

e One (1) influent pump station PS2 equipped with two pumps each having a design capacity of
1.67 litres per second at 4.54 m TDH, discharging into the moving bed biofilm reactor (MBBR);

e One (1) influent flow meter located on the discharge piping from influent pump station PS2, to
measure influent flows and recirculated effluent discharged into the MBBR;

e two (2) Moving Bed Biofilm Reactor (MBBR) cells operating in series, having volume capacities
of 31,300 litres and 30,700 litres, containing a combined volume of 20 cubic metres of
engineered plastic carrier media that provides 10,000 square metres of media surface area,
equipped with fine bubble diffuser aeration system, air blowers, effluent recirculation pumps
recirculating effluent to primary sedimentation tank SS1/PC, discharging into a final clarifier;

e one (1) alkalinity addition system to add a solubilized alkalinity supplement (sodium carbonate
or equal) into influent pump station PS2, to support nitrification in the 2-cell MBBR;

Page 2 - NUMBER 9113-BXXRYG



e one (1) chemical dosing system, injecting coagulant into the MBBR effluent in a chemical
mixing channel within the final clarifier;

e one (1) final clarifier, having a total surface area of 18.0 square metres with hopper bottom and
overall dimensions of 6.0 metres by 3.0 metres by 2.7 metres (H), equipped with chemical
mixing channel, air lift sludge return system and surface skimmer pump, discharging waste
activated sludge into sludge storage tank SS2, and discharging MBBR effluent into a filter feed
well;

e one (1) 60,000 L secondary sludge storage tank SS2, receiving waste activated sludge from the
final clarifier air-lift sludge return, discharging supernatant into primary sedimentation tank
SS1/PC;

e one (1) filter feed well PS3, equipped with two pumps each having a design capacity of 1.67
litres per second at 5.7 metres TDH, discharging through a bag filter and flash mix channel with
provision for secondary chemical injection, into a roller cloth filter;

e one (1) bag filter having a design capacity of 6.9 litres per second, discharging through a flash
mix channel into a roller cloth filter;

e one (1) roller cloth filter with a hydraulic capacity of 6.3 litres per second, comprising a stainless
steel filter basin with dimensions of 0.91 metres by 0.85 metres by 0.53 metres (H) and 0.457
metre diameter internal wheel, discharging filtered effluent via discharge pipe into an ultraviolet
(UV) disinfection system;

e one (1) Trojan UV3050K-PTP ultraviolet disinfection system (or approved equal), equipped with
two (2) UV lamp modules, discharging final effluent into an effluent pump station;

e one (1) final effluent pump station PS4 equipped with two pumps each having a design capacity
of 2.0 litres per second at 7.0 m TDH, discharging the final effluent, by S0mm forcemain into an
existing storm structure with gravity outlet into the Hooker Drain;

e one (1) effluent flow meter located on the discharge piping from the final effluent pump station,
to measure final effluent flows discharged into the Hooker Drain, following roller cloth filtration
and UV disinfection;

all other controls, electrical equipment, instrumentation, piping, valves and appurtenances essential for

the proper operation of the aforementioned Works;

all in accordance with the Schedule A.

Page 3 - NUMBER 9113-BXXRYG



For the purpose of this environmental compliance approval, the following definitions apply:

"Approval" means this entire document and any schedules attached to it, and the application;

BODS" (also known as TBOD,) means five day biochemical oxygen demand measured in an unfiltered sample

and includes carbonaceous and nitrogenous oxygen demand;

"CBODS" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an
unfiltered sample;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part
II.1 of the EPA;

"District Manager" means the District Manager of the Sarnia District Office;
"Domestic Sewage System" means the entire septic tanks, biofilter tanks, pumps and treatment equipment;

"E. coli" refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of cleaving a
fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or chromogen, that produces
fluorescence under long wavelength (366 nm) UV light, or color development, respectively. Enumeration
methods include tube, membrane filter, or multi-well procedures. Depending on the method selected, incubation
temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate thermotolerant species). Depending on the
procedure used, data are reported as either colony forming units (CFU) per 100 mL (for membrane filtration
methods) or as most probable number (MPN) per 100 mL (for tube or multi-well methods);

"EPA" means the Environmental Protection Act, R.S.0. 1990, ¢c.E.19, as amended;

"Geometric Mean Density" is the nth root of the product of multiplication of the results of n number of samples
over the period specified;

"Influent" means flows to the Domestic Sewage System through the collection system, excluding all process
return flows;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and includes
all officials, employees or other persons acting on its behalf;

"Monthly Average Concentration" means the arithmetic mean of all Single Sample Concentrations of a
contaminant in the Final Effluent sampled or measured, or both, during a calendar month;

"Owner" means CIELO VISTA FARMS INC., and their successors and assignees;

"OWRA" means the Ontario Water Resources Act, R.S.0. 1990, c. 0.40, as amended;

Page 4 - NUMBER 9113-BXXRYG



"Professional Engineer” means a person entitled to practice as a Professional Engineer in the Province of
Ontario under a license issued under the Professional Engineers Act;

"Proposed Works" means those portions of the Works to be constructed under this Approval;

"Design Capacity" means the Maximum Daily Flow for which the Domestic Sewage System is designed to
handle;

"Single Sample Concentration" means the concentration of a contaminant in the effluent discharged on any day,
as measured by a composite or grab sample, whichever is required;

You are hereby notified that this environmental compliance approval is issued to you subject to the terms and
conditions outlined below:

TERMS AND CONDITIONS

1. GENERAL PROVISIONS

1. The Owner shall ensure that any person authorized to carry out work on or operate any aspect of the
Works is notified of this Approval and the conditions herein and shall take all reasonable measures to
ensure any such person complies with the same.

2. Except as otherwise provided by these conditions, the Owner shall design, build, install, operate and
maintain the Works in accordance with the description given in this Approval,and the application for
approval of the Works.

3. Where there is a conflict between a provision of any document in the schedule referred to in this
Approval and the conditions of this Approval, the Conditions in this Approval shall take precedence, and
where there is a conflict between the documents in the Schedule, the document bearing the most recent
date shall prevail.

4. Where there is a conflict between the documents listed in the Schedule submitted documents, and the
application, the application shall take precedence unless it is clear that the purpose of the document was
to amend the application.

5. The Conditions of this Approval are severable. If any Condition of this Approval,or the application of
any requirement of this Approval to any circumstance, is held invalid or unenforceable, the application
of such condition to other circumstances and the remainder of this Approval shall not be affected
thereby.

2. EXPIRY OF APPROVAL

1. This Approval will cease to apply to those parts of the Proposed Works which have not been constructed
within five (5) years of the date of this Approval.

Page 5 - NUMBER 9113-BXXRYG



3. CHANGE OF OWNER

1.

The Owner shall notify the District Manager and the Director, in writing, of any of the following
changes within thirty (30) days of the change occurring:

a. change of Owner;
b. change of address of the Owner;

c. change of partners where the Owner is or at any time becomes a partnership, and a copy of the most
recent declaration filed under the Business Names Act, R.S.0. 1990, ¢.B17 shall be included in the
notification to the District Manager; and

d. change of name of the corporation where the Owner is or at any time becomes a corporation, and a
copy of the most current information filed under the Corporations Information Act, R.S.0. 1990, c.
C39 shall be included in the notification to the District Manager.